NOKOMMOHEHTHbIN YEPTEX U NEPEYEHb AETANEN ®YTOBAJIbHOIO CTAHKA

WARRIOR W0102, W0102 HL

YEPTEX Nel OBLLUAA CXEMA

37

Ios. HaumeHoBaHue Description
1 Cros mepefHUH Front Table
2 lllaii6a mpyxkuHHas 12 Spring Washer ©12
4 OrpaxkieHue pexyllero Baua Cutter Head Guard
5 [pyx«una Spring
6 Onopa Bana Hold Axle
7 HItudT 6 x 35 Pin ®6*35
8 Bas npuBoiHOM Driving Shaft
9 MaxoBHYOK MaJIbIH Small Head Wheel
13 BunTt M8 x 25 Screw M825
14 lllati6a mpykuHHas 8 Lock Washer ©8
15 Illafi6a nutockas 8 Flat Washer ®8
16 Ynop Stop Block




17 Onopa BaJjia jieBast Left Hold Axle

18 Kopnyc noamnnHuka JieBblit Left Bearing Housing

19 CTekJio MajJloMepHOe 0il Glass

20 l'alika sieBas Left Nut

21 [ToamMnHUK mapukoBbii 60205 Ball Bearing 60205

22 Baus pexxymuit Cutter Head

23 Kopmyc noAmumnauKa npaBbii Right Bearing Housing

24 [ToamMnHUK apukoBbiit 60206 Ball Bearing 60206

25 Onopa BaJia mpaBas Right Hold Axle

26 [IIkuB BaJsa pexylero Cutter Head Pulley

27 l'aiika npaBas Right Nut

28 BUHT ycTaHoBo4YHbIN M8 x 16 Set Screw M8*16

29 OcHoBaHue Base

30 [lnvTa nogbeMHas Lift Plate

31 Bunt M8 x 30 Screw M8*30

32 MaxoBHUUYOK Hand Wheel

33 Bunt M8x 12 Screw M8*12

34 BuHT Screw

35 l'aiika Nut

36 Bunt M8 x 40 Screw M8*40

37 ['aiika M8 Nut M8

38 [InaHka Gib

39 Hampagisomnias Slide

40 CtoJ1 3agHUH Rear Table

41 [InacTuHa 60KOBas 3aHSAA Rear Side Plate

42 [lnacTuHa 60KOBast nepeHss Front Slide Plate

43 MaxoBHU4YOK 60JIbILOKN Lock Big Hand Wheel
dukcupyrommin

44 Yka3zaTeJib IJIyOGHHbBI Pe3aHUS Depth Pointer

45 Bunt M5x 10 Screw M5*10

46 lllkasa ryiy6uHbI pe3aHus Depth Scale

47 Tabsmuka Lable

48 llnonka 8 x 7 x 35 Key 8*7*35

49 Mpy>uHa Spring

50 Hox Blade

51 [lnaHKa KpeneHUs: HoXa Knife Lock Bar

52 Bunt M8x 10 Screw M8'10




53 Tabnuka Lable

54 [lait6a npyxuHHas 10 Lock Washer @10
55 BuHT ycTaHoBouHbIM M10 x 30 Set Screw M 10*95
56 Boar M10 x 30 Bolt M10*30
57 llaf16a ns1ockasa 10 Flat Washer 10
58 Bunt M5 x 10 Screw M5*10
59 HItudT 4 x 6 Pin ®4*6

60 Bunt M10 x 30 Screw M 10*30
61 llaf16a nyockasa 10 Flat Washer ®10
62 [llait6a npyxuHHas 10 Lock Washer @ 1 C
63 [lnacTrHa nepefHaAa Front Plate

64 Bunt M8 x 12 Screw M8*12
65 Illafi6a nuiockas 8 Flat Washed S
66 Bunt M8x 16 Screw M8*16
67 Omnopa Support Block
68 Omnopa Support Block




201

YEPTEX Ne2 KOPNYC

203
202 {

%:

C::::‘

C""-.__‘“:-‘_:’:'

C:::D

20 225 230 231
204 296 27 208

Ios. HaumeHoBaHue Description
201 CtaHMHa STAND
202 lllaii6a mockas 6 FLAT WASHER ®6
203 Bunt M6 x 16 SCREW M6*16
204 COOpHUK OMUJIOK DUST COLLER
205 [lnactuna PLATE
206 Boar M8 x 30 BOLT M8*30
207 lllati6a mpy>kuHHasA 8 LOCK WASHER ®E
208 lllafi6a miockas 8 FLAT WASHER ®{
209 laikika M12 NUT M12
210 BuHT peryiupoBo4HbIi M12 ADJUST SCREW M12




211 lllaii6a niockas 12 FLAT WASHER ®12
212 [lnuTa gBUraTe s MOTPR PLATE
213 JlBurarenb MOTOR

214 lllnonka 8 x 35 KEY 8*35

215 [lnacTuHa 3aaHA BACK PLATE
216 Crolika POLE

217 lllaii6a nyockas FLAT WASHER
218 PykosiTka M8 KNOB M8

219 Crolika POLE

220 Pemenb BELT

221 BUHT ycTaHoBOYHbIN M8 x 12 SET SCREW M8*12
222 [lIkuB aBUTATENS MOTOR PULLEY
223 Boar M10 x 50 BOLT M 10*50
224 lllaii6a msiockas 10 FLAT WASHER ®10
225 l'atika M10 NUT M10

226 [lnnTa cTaHUHBI STAND PLATE
227 Bunt M10 x 45 SCREW M10*45
228 llafi6a nytockas 10 FLAT WASHER ©10
229 ['aiika M10 NUT M10

230 Illafi6a nyiockas 8 FLAT WASHER ©8
231 BunTt M8 x 60 SCREWM8*60
232 Kpbllika BbIK/II0YATENSA SWIT CH PLATE
233 Kopo6Ka ¢ BbIKJIIOYaTe/IeM SWITCH BOX
234 Tabsmuka LABLE

235 Knomnka BKJL ON SWITCH
236 Knonka OTKJL STOP SWITCH
237 Jlamna LAMP

238 Kabenb cuoBoi POWER CORD
239 I'afika niacTMmaccoBas M20 PLASTIC NUT M20
240 Kponurteitn HANGER

241 BunTt M10 x 25 SCREW M10#*25
242 Pykositka M8 x 40 KNOB M8*40
243 [lnacTuna nepenHss FRONT PLATE
244 Buat M5x 10 SCREW M5*10
245 Illafi6a nytockas 5 FLAT WASHER ©5
246 Boat M10 x 25 BOLT M10*25
247 Illafi6a ntockas 10 FLAT WASHER ®10
248 Hoxka FOOT




249 Boar M10 x 80 BOLT M 10*80
250 Koneco WHEEL

251 laiika cnenuaibHas M10 SPECIAL NUT M10
252 lalika macTMaccoBast M20 PLASTIC NUT M20
253 Tpy6a TUBE

254 [lyckaTesib MAarHUTHBIN MAGNETIC SWITCH
255 Bunt M5x 16 CAP SCREW M5*16




YEPTEX Ne3 NAPA/IIENbHbIN YNOP

322
321

323

320 324
325
305 326 326
327
304
330
317 326
ﬂ T 19
313
302 316_ 302
303 328
x N
““"h \J"l
base ——. L1~
— _,.--""
Mos. HaumeHoBaHue Description
301 Ynop napasienbHbIA FENCE
302 llari6a WASHER
303 Kpensienue SET BASE
304 OcHoBaHMe ynopa napaJJjiejbHOro FENCE BASE
305 Tpyb6a perysupoBoyHasi ADJUSTMENT TUBE
306 KpoHuiteiiH ynopa napaJ/ijiejbHOro FENCE BRACKET
307 KpoHuuteiiH (paBblii) BRACKET (RIGHT)
308 KpoHiuTeiiH (J1eBblii) BRACKET (LEFT)
309 3a)KUM 3aJHU U REAR CLAMP
310 Onopa SUPPORT
311 nuabka STUD
312 PykosTka KNOB
313 tudTt 10 x 40 PIN 010*40
314 Ynop STOP
315 BoaT cnenya bHbIN SPECIAL BOLT




316 PykosiTka peryaupoBoyHass M10 ADJUST HANDLE M1f;
317 Orpaxjenue GUARD

318 llaii6a WASHER

319 Bunt M6 x 10 FLAT HD SCREW M6*10
320 BammMak ¢pukcanuu Tpy6bl TUBE LOCKING SHOE
321 PykosiTka peryaupoBku M10 x 50 ADJUST HANDLE M10*50
322 PykoaTka HANDLE

323 BUHT ycTaHOBOYHBIN M6 X 6 SETSCREW M6*6
324 Kosibio ctonopnoe 10 RETAINING RING 10
325 Basi-mectepus PINION SHAFT

326 Bunt M8 x 25 CAP SCREW M8*25
327 llaii6a 8 WASHER 8

330 l'aiika M12 NUTM12

331 BUHT ycTaHOBOUYHBIN M6 X 16 SET SCREW M6‘16
332 BunTt M6 x 20 CAP SCREW M620
333 Boatr M8 x 25 HEX HD BOLT M8*25
334 ['aiika M8 NUT M8

335 BuHT ycTaHOBOYHBIN M6 X 8 SETSCREW M6*8
336 BUHT cnenmaibHBIA SPECIAL SCREW




